

# KIRTON CONCRETE SERVICES LTD

## INDEPENDENT TESTING LABORATORY

MANOR HOUSE, STATION ROAD, HIBALDSTOW, BRIGG. DN20 9EB

TEL: 01652 656931 EMAIL: [KIRTONLAB@AOL.COM](mailto:KIRTONLAB@AOL.COM)



1175

### WATER SOLUBLE CHROME

Client :- TITAN CEMENT LTD., HULL  
Report Reference :- Titan Chrome 2018  
Samples :- As listed  
Date of report :- 03/05/2018  
Tests Required :- Water soluble Chrome :- prEN 196-10:2006

### RESULTS

Water soluble, hexavalent chromium contents :-

Sample		Water Soluble Chromium (VI)
Cement Samples		
T1012	21/10/2018	< 0.00001 %
T1011	21/10/2018	< 0.00001 %
T1010	03/10/2018	0.00 ppm
T1009	03/10/2018	0.00 ppm
T1008	27/09/2018	0.00 ppm
T1007	13/09/2018	0.7 ppm
T1006	13/09/2018	0.71 ppm
T1004	29/08/2018	0.1 ppm
T1003	29/08/2018	0.001 ppm
T1002	29/08/2018	1.0 ppm
T1001	29/08/2018	0.0001 ppm
T957	12/07/2018	0.3 ppm
T956	02/07/2018	0.1 ppm
T955	02/07/2018	0.1 ppm
T954	15/06/2018	1.70 ppm
T953	15/06/2018	0.00 ppm
T951	05/06/2018	0.00 ppm
T952	05/06/2018	0.00 ppm
T950	16/05/2018	0.00 ppm
T949	16/05/2018	0.00 ppm
T948	03/05/2018	0.00 ppm
T948	03/05/2018	0.00 ppm
T947	03/05/2018	0.00 ppm



S Burton A .M.I.C.T  
Technical Manager

J M Burton  
Quality Manager